INTRAVENOUS RITUXIMAB (Rituxan®)

PHYSICIAN ORDER SHEET

Patient Name:____________________________________________

Date of Birth:____________________________________________

Diagnosis: ______________________________________________



Atlanta Arthritis Center, P.C.


(dba:  AARA)


1305 Hembree Rd. Suite 101


Roswell, GA 30076


Office: 678-867-0000


                Fax: 678-867-0003         AAB








DRUG ALLERGIES


List Drug                                      Describe Reactions/Allergies





									


									


									


No known drug reaction/allergies





MEDICATION ORDERS





TIMING of RITUXAN INFUSION 


Give 1st dose and repeat in 15 days as tolerated (RA Protocol), 


  Repeat Q ______ months x2 rounds per 12 months.


Give Q week x _______ doses.





Pre- INFUSION


Start PIV access  OR


Access port





Premedicate with Acetaminophen (Tylenol®) ______mg PO 30- 60 


    minutes prior to Rituximab 





Premedicate with Diphenhydramine (Benadryl®) _____mg IV 30-60 minutes prior Rituximab 





Premedicate with _________mg Methylprednisolone (Solumedrol®) IV


    in 50ml NS over 15 minutes.    





Start infusing Rituxan 30 minutes AFTER last premedication is given. 


    





RITUXAN INFUSION DOSAGE:


Rituxan 1000 mg IV in 1000 mL Normal Saline X12 months.


Rituxan 	 mg IV in ____ mL Normal Saline X ________ months.





First Infusion: Start at 50mg/hr. If tolerated, increase by 50mg/hr increments q30min to a maximum of 400mg/hr. Minimum infusion time = 5hrs


Second/subsequent infusions: Start at 100mg/hr. If tolerated, increase rate in 100mg/hr increments q30min. to a maximum of 400mg/hr as tolerated.  Minimum infusion time = 4hrs.





PRN Meds





Diphenhydramine (Benadryl®) ____mg IV or  PO q4h prn


Acetaminophen (Tylenol®) _____ mg PO q4h prn


POST-RITUXAN  INFUSION


D/C IV access OR de-access port 15-30 minutes Post Infusion.  


D/C Home


Other: 								











NON-MEDICATION ORDERS





Patient Weight ________kg


PRE-INFUSION CHECKLIST


Pre-Infusion Screening (assess for S/S of infection, fever, surgery etc.)


Contact MD if patient has signs of an active infection prior to Rituxan





VITALS


Vital Signs at Baseline


Vital Signs q 30 minutes and


30 minutes after infusion.





INFUSION REACTIONS


Slow infusion rate by 50%


If Reactions symptoms do not resolve administer


_____mg Diphenhydramine (Benadryl®) IV


--If Symptoms resolve resume Rituxan at 50% previous infusion rate and increase Q 15 minutes.


Monitor vitals q 10 minutes for 30mintues and continue until reactions resolved.





SEVERE INFUSION REACTIONS


Follow Approved Anaphylaxis Protocol for Severe Infusion Reactions





BLOOD WORK - 


□ to be done Q Infusion.     OR


□ to be done Q _______ weeks:


  


  • CBC with diff. 


    CMP 


    ESR,   


    CRP





OTHER___________________________________________________

















DATE AND TIME





PHYSICIAN’S SIGNATURE








